Year: 2018
Page(s): 1/12

EXPLODED PARTS LIST

VSS 60

@ @ 6

ENGINE




EXPLODED PARTS LIST

Year: 2018

Page(s): 2/12

VSS 60

=2
o

Code

Name

Qty [ No | Code

Name

Qty

050183

Handle assembly

050176

Connecting rod

Box

Hex locking nut M8

Washer 8x22x2

Hex locking nut M6

T bolot M8x42

Pin with hole

Ol |IN|OO|]|HR|WIN]EF

050161

Steering plate

[EEN
o

038223

B pin

[N
[EEY

050144

Steering level

[EEN
N

Hex bolt M8x25(left rotate)

[uny
w

Big washer 8

[
S

050117

Belt

[uny
(2]

038209

Belt pulley

[EEN
(o)}

050062

A parallel key 6x6x20

[uny
~N

BoltM8x16

[EEN
co

050078

Belt pulley short shaft

[uny
(Vo]

Ball bearing 6203-2RZ

N
o

050155

Bearing fixed plate assembly

N
=

050079

Connect rob hook

N
N

Bolt M8x20

N
w

050163

Bearing housing

N
S

050145

Protruded bear bush

N
(2]

050080

Connecting shaft

N
(e)]

Locking nut M10

N
~

Hex nut M10

N
(0]

050102

Guide holder

N
(o]

050171

Spring 14.6x1.6x23

w
o

050146

Pull rod shaft

w
I

Fixed screw M8x6

w
N

050081

Locating seat

w
w

Screw M5x12

w
o

050082

Pedal assembly

w
(2]

Pin 4x18

w
(e)]

Hex bolt M6x25

w
~

050083

Pedal trigger

w
(0]

050172

Spring 9.2x1.2x18

w
(o]

Hex locking nut M6

IS
o

Bolt M6x25

»
U

050084

Belt cover

IS
N

050072

Belt rod

RlRrNIRIRRIR]IRRIN]RIRRININ R [RIN Rl RrRINIRISRIRIRRIRIRP|WR RS RN R~ ]~

ENGINE




EXPLODED PARTS LIST

Year: 2018

Page(s): 3/12

VSS 60

DASHBOARD




EXPLODED PARTS LIST

Year: 2018

Page(s): 4/12

VSS 60

=2
o

Code

Name

Qty [ No | Code

Name

Qty

050184

Panel

Bolt M8x35

Hex locking nut M8

050109

Handle

Handle screw

050071

Handle pad

050160

Long wire

B pin

Ol |IN|OO|]|HR|WIN]EF

050120

Right control handle

[EEN
o

Hex locking nut M6

[N
[EEY

050121

Handle

[EEN
N

050122

Left control handle

[uny
w

050108

Left handle

[
S

050104

Control handle

[uny
(2]

Wire pin

[EEN
(o)}

Hex locking nut M6

[uny
~N

Hex bolt M6x16

[EEN
co

Washer 8x22x2

[uny
(Vo]

Spring

N
o

Hex bolt M8x35

N
=

050178

Starting connecting rod

N
N

038223

Spring clamp

N
w

Washer 8

RIRPIRININIAIRPIRPIRPINIRPIRININIRPIWINININ|IR|[O|PA]|-

DASHBOARD




EXPLODED PARTS LIST Year: 2018

Page(s): 5/12
VSS 60

TRANSMISSION BOX




EXPLODED PARTS LIST

Year: 2018

Page(s): 6/12

VSS 60

No | Code Name Qty [ No | Code Name Qty
1 | 050182 (13" tyre 2 | 49 [ 050148 |Tension connector 1
2 Hex locking nut M6 1 50 Spring washer 12 1
3 | 050116 [Pulley seat 1 51 | 041845 |Belt pulley 1
4 Hex bolt M6x12 8 | 52 | 050068 [Fixed block 1
5 | 050094 [Short wire 1 53 | 050069 |Small tension plate 1
6 | 050097 (Pulley 1 54 | 050095 [Big tension pulley assembly 1
7 | 050066 |Shaft bushing 1 55 | 050134 |Studdle 1
8 Hex bolt M6x20 1 56 | 050158 |Brake tension spring 1
9 | 050137 [Worm box assembly 1 57 | 050133 [Belt pulley 1
10 Hex bolt M8x20 6 | 58 [ 050111 |Bearing seat 2
11 | 050138 |Engine seat 1 59 Ball bearing 6002 2
12 Hex locking nut M8 4 | 60 Hex bolt M8x16 2
13 [ 041449 |Villager Engine 1 61 | 050134 |Studdle 1
14 | 050153 |Belt 1 62 | 050075 |Spacer bush 2
15 [ 050139 |Primary pulley 2 63 Pin @#1.5X25 1
16 Primary pulley washer 1 64 | 050070 |Connecting assembly 1
17 Big washer 8 3 65 | 050159 [Spring 1
18 Hex bolt M8x1x30 1 66 [ 050119 |Friction disk bracket 1
19 Hex bolt M8x35 4 67 Hex locking nut M12 1
20 Washer 8 1 68 [ 050099 |Studdle 2
21 | 050105 |Gear adjust plate 1 69 | 050096 |Bottom plate 1
22 Hex bolt M6x20 2 70 | 050179 |Wheel hub assembly 2
23 | 050065 |Gear connector 1 71 Hex bolt M8x45 2
24 Hex bolt M8x16 1 72 | 050101 |Wheel hub bushing assembly 2
25 | 050154 |Pad sleeve 1 73 | 050162 |Steering fixed plate 1
26 | 050110 |Plastic shaft bushing 3 74 Hex bolt M8x20 2
27 | 050098 |Fork 1

28 Hex bolt M8x16 6

29 | 050123 [Bearing seat 2

30 Hex locking nut M8 9

31 | 050090 |Ball bearing 6304 2

32 | 050170 |13" driving shaft 1

33 Spring pin @6X30 1

34 Parallel key 6x6x22 1

35 | 050132 (Big gear 1

36 | 050067 |Shaft bushing 1

37 Hex bolt M6x16 14

38 | 050107 |Inner bearing seat 2

39 Spring washer 25 1

40 | 050106 |Hex shaft 1

41 Spring washer 25 1

42 | 050093 |Pull bearing 1

43 | 050131 [Housing for rubber pulley 1

44 | 050130 [Rubber pulley 1

45 | 050118 |(Gear 1

46 | 041864 [Small tension pulley 2

47 Washer 8 1

48 Hex bolt M8x30 2

TRANSMISSION BOX




EXPLODED PARTS LIST Year: 2018

Page(s): 7/12
VSS 60

SWEEPER




EXPLODED PARTS LIST

Year:

2018

Page(s): 8/12

VSS 60

=2
o

Code

Name

Qty | No

Name

Qty

Locking screw M8x16

49

Sealing ring@20X@32X7

050173

Concave gear bush

50

Hex bolt M8x50

050180

Sweeper quick connect seat

51

Washer 8x22x2

Plate

52

Ball bearing

Hex locking screw M6x12

53

Hex bolt M8x25(assembly)

050147

Cardan short shaft

54

Plastic nut seat

050156

Cardan

55

Hex locking nut M8

Screw M10

56 [ 050064

Sealing ring @17X@30X7

Ol |IN|OO|]|HR|WIN]EF

Hex nut M10

57

Hex bolt M6x25

(O] iy FiFg Y I} P U I T N)

[EEN
o

Small tension pulley pad

[N
[EEY

Hex locking nut M8

[EEN
N

Hex bolt M8x25

[uny
w

Screw M8

[
S

050164

Universal wheel shaft

[uny
(2]

050127

Universal wheel

[EEN
(o)}

Hex bolt M8x20(assembly)

[uny
~N

050177

Worm housing fixed plate

[EEN
co

Big washer 8

[uny
(Vo]

050165

Limited pad

N
o

Hex bolt M8x35

N
=

050166

Brush bracket 600

N
N

Screw M5x10

N
w

050077

Oil cover

N
S

050063

FW out sealing ring 22x30x7

NINIPRINIPRINIPA|IR|IOININININ|IOINININ|IR|IR|IPAIN|IR|R]|-

N
(2]

Hex bolt M6x20

=
o

N
(e)]

050112

Worm housing(right)

N
~

050143

Worm housing bearing

N
(0]

050142

Worm gear

N
(o]

050091

Bearing 30302

w
o

050076

Paper washer

w
I

Hex bolt M10x15

w
N

050061

A parallel key 6x6x18

w
w

050167

Tramission shaft

RPN ]R-

w
o

050168

Brush pad

[EY
(<))

w
(2]

050181

Brush

N
o

w
(e)]

Hex bolt M8x25

w
~

Hex nut M10

w
(0]

050185

Connector

w
(o]

Hex nut M10

IS
o

Hex bolt M8x16

»
U

Pin 6x40

IS
N

Hex nut M6

B
w

Venting plug 8

o
S

050135

Worm housing (left)

i
(2]

050169

Strut plate with brush cover

IS
(e)]

050149

Worm shaft

S
~

Ball bearing 51104

IS
00

Check ring 20

RlRrlRrRrR[RININININIR N -

SWEEPER




Year: 2018
Page(s): 9/12

EXPLODED PARTS LIST

VSS 60

SNOW THROWER




EXPLODED PARTS LIST

Year: 2018

Page(s): 10/12

VSS 60

=2
o

Code

Name

Qty

No

Code

Name

Qty

050173

Concave gear bush

49

Cap 6

Hex locking screw M8x8

50

050152

Chute

050088

Bearing cover

51

050087

Chute set 1

050092

Ball bearing SB204

52

Spring

Shovel support

53

050174

Chute set 2

Self tapping screw ST4.2x9.5-F

54

Screw ST4.2x16

050188

Housing assembly

55

050086

Chute handle

Hex screwM8x16

56

Shovel

N|lRr|lolRr|Rr|R|R]~

Ol |IN|OO|]|HR|WIN]EF

Bolt M8x16

[EEN
o

Skid shoe

N|jo|loa|Rr N[ ]RR]|-

[N
[EEY

Jam nut M8

=
N

[EEN
N

Big washer 8

[uny
w

050125

Fan

[
S

Bolt M6x35

[uny
(2]

Jam nut M6

[EEN
(o)}

050150

Worm shaft

[uny
~N

Ball bearing 6001

[EEN
co

050141

Worm case left

[uny
(Vo]

Bolt M6x20

N
o

038218

Paper washer

N
=

Hex screw M6x16

N
N

Washer

N
w

050089

Bearing inner seat

N
S

Ball bearing 6203

N
(2]

050124

Bearing seat

N
(e)]

050157

Left auger

N
~

050115

Output shaft

N
(0]

050136

Safety bolt

N
(o]

038223

B pin

w
o

041840

Drive shaft sleeve

w
I

038225

Round head flat key

w
N

050059

Seal ring FB19x30

w
w

050085

Right auger

w
o

038228

Worm

w
(2]

Bolt M10x15

w
(e)]

050074

Output shaft sleeve @19

w
~

050140

Worm case right

w
(0]

Single thrust bearing 51104

w
(o]

Ball bearing 6004

IS
o

050060

Seal ring FB20x35x7

»
U

050114

Scrapper

IS
N

Bolt M8x16

B
w

Washer 8

o
S

050175

Fixing seat for chute

i
(2]

050151

Chute cap

IS
(e)]

Bolt M8x20

S
~

Plastic nut

IS
00

Safty fence

RININIRIR[SIR]RRIRRIRINIRIRIRINRISININ RPN INININ R RO R R RN RS

SNOW THROWER




EXPLODED PARTS LIST

Year: 2018

Page(s): 11/12

VSS 60

ATTACHMENTS




EXPLODED PARTS LIST

Year: 2018

Page(s): 12/12

VSS 60
No | Code Name Qty [ No | Code Name Qty
1 | 050126 |Black handle 4
2 Screw ST4.2x16 4
3 | 050186 [Push plate 1
4 | 050100 (Plate 1
5 | 050113 [Rubber plate 1
6 Hex bolt M8x16 4
7 Screw ST4.2x16-F 4
8 Hex locking bolt M8 4
9 | 050187 |Collecting box 1
10 Hex locking nut M5 8
11 | 050128 [2" universal wheel 2

ATTACHMENTS




	1.pdf
	2.pdf
	3.pdf
	4.pdf
	5.pdf
	6.pdf
	7.pdf
	8.pdf
	9.pdf
	10.pdf
	11.pdf
	12.pdf

